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% HE T M4 DLG1203A1 43V 7. 8Ah 340Wh
A5 2 AR Chinese
Name of Sample [ 4 5 Lithium Ton Battery DLGI203A1 43V 7.8Ah 340Wh
English
a5 1117090098
Sample No.
EZTX N, M EBARE TR PR A F
Consignor /
A F¥5 LHEIARE TR R A F]
Manufacturer DLG (Shanghai) Electronic Technology Co., LTD
A BAE CXFRRBEMIENS RRARAETA
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATTIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
Hx bk BT (LTRSS RERAETA)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
(=T , N
A*"" ) SN
ppearance Black Plastics cement shell
£ = A e
MR B 2017-09-13 A RAIE B B 2017-09-17 ~ 2017-10-13
Accepted Date Test Date
HR% B R BN B =B vty SN B e S L BRI
ks Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
ZRE, ZFERFEREE (KTREREYZEROENE RGAUET M)
ST/SG/AC. 10/11/Rev. 6 38. 3FRAEE R,
#ﬁ:ﬁ'}fﬁﬁ"t@ The sample has passed the test items of UNITED NATTONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
ABHB Date):  2017-10-16
P AIFE AR Rechargeable Lithium Battery. /
P
Comment
£ Fo R R / ‘ B S A
. /
Consignor o ;
Address Post Code
Ei: 3 14 ‘ "v(],' AL %Z@‘i - %) g\ v
Approver: “I Checker: Compiler: Vo
R%

Title: B SR (Vice chief engineer)
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pop | BUAELH | AERRIATRERY e | cmsen | &2
Name of Test Standard requirement or The o m,
No Test Result | Conclusion | Remark
: | — Clause Number of Standard u
I%):tﬁlsi «ﬂ%f/ﬁﬂﬁ%%@%ﬁ%ﬁ%%ﬁﬁ;{?}ﬂﬁﬂ
e pp AFY ST/SG/AC. 10/11/Rev. 6 38. 3 BRET. 1 WM 1
1 [EU&B%M UN Manual of Tests and Criteria Sei\ Appendix 1 »@-% /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1[" i
simulation Passed
BEAE CGETERFEwERNENT KR
AR FY ST/S6/AC. 10/11/Rev. 6 38.3 RWT.2 | JHIE 2
2 m UN Manual of Tests and Criteria See Appendix 2 é&% /
Thermal test  |ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.2 ’ ’ Passed
o E (CETRMTWERMNEBC KRR
I F) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.3 | WF 3
3 . . UN Manual of Tests and Criteria See Appendix 3 k% /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 be
) ) ) -t ) Passed
BEAE (RTfai Bz ity R Amiri
ik FA) ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 4 | JIHE 4
4 s UN Manual of Tests and Criteria See Appendix 4 /C}*% b
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 ’ Prsand
BAE (Tl Ramnaits WK b
SN % FHH) ST/SG/AC. 10/11/Rev. 6 38.3 RKT.5 | WK 5
5 Bxt 1 short UN Manual of Tests and Criteria See Appendix 5 g /
Lxternal Shor ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.5
. : Passed
circuit
BEE CETERRIEHNENCE WK Abr
it F M) ST/SG/AC. 10/11/Rev. 6 38.3 WIKT. 6 | WK 6
6 UN Manual of Tests and Criteria 2 e B e
Impact S EOIKE. 1011 e, & Satiny B3 Tsr T [S0F AEPTRAS § ,”*% /
Passed
BAE CETaRBysEmn@ih R
R FME) ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 7 | gz 7
7 = UN Manual of Tests and Criteria See Appendix 7 Ok if
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 | By st
BEAE (RTERBRYERNENS KRR
R FAEY ST/SG/AC. 10/11/Rev. 6 38.3 RIT.8 | LM 8
8 & ; UN Manual of Tests and Criteria . : e
See Appendix 8 Ey /
Forced discharge |s1/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8| Passed
KoM BR3E A W :23°C-25°C  FRBERIE 1 /%
Test Environment Ambient temperature:23°C-25°C ;Ambient humidity:/%
Condition
Keimi o B )
SO A Test Iltem
) S VNI :
N2y ST IA 34 4
Subcontracted Test soEnE | & #k 4R /
Condition Subcontracted | Name Post Code
Laboratory R it w1% y
Address Tel
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A5 1 WNRE L4 | pnce
No. Name of Test Items Altitude simulation
s LY N s
s . ;s TAAH] Bef W
#e | HaRs BN Befor A xR\ T PRSI P
Y5 Sample Status RE TH3&-w, /% RE RSN Mass Loss [ Residual | L,
Sample Mass ocv Mass ocv OCV  |Other
No. /g AY /g AY /% /% Event
001 | 1oy Fuly ged | 2834.0 | 49.47 | 2834.0 | 49 45 0. 00 99.96 | o
002 | v runty amed | 2829.5 | 49.45 | 2820, 19. 43 0. 00 99.96 | o
Y5242
003 | o puirr s o 2830.5 49.48 | 2830.5 | 49.45 0. 00 99.94 | o
WO AT
004 | v rursy oomees | 28315 | 48.55 | 28312 48. 53 0. 00 99.96 | o
005 | socvc rury med | 28245 | 49.45 | 2824 2 49, 42 0. 00 99.94 | o
006 | sockC ruity hceed | 28315 | 49.48 | 28315 | 40, 16 0. 00 99.96 | o
007 | socve ruorty omased | 2830.0 | 48.45 | 2830.0 48. 42 0. 00 99.94 | o
008 | soovC putty ncsed | 2828.5 | 49.47 | 2828, ¢ 49. 44 0. 00 99.94 | o
J—F/}i E'J‘his spaf;‘th:)tg;tkionally

Bk LR VR A, D-ARAR R-2R % F—Ae k. O-Th. LRA. LMK, Lokd. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire. =
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5 9 #¥m A B L AR FSURES
No. Name of Test Items Thermal test
s 2 <y
: . XIS A] Bef R SE Aft o
Ha | HERE FEY, Bofore R Aer | g5 x| S| A
%5 Sample Status RE | ¥Rk RE JF &%, & | Mass Loss| Residual NE
Sample Mass ocv Mass ocv OCV |Other
No. /g Y /g IAY % % Event
001 | o OEEEs | 28340 | 49.45 | 2832.5 | 48.84 0. 05 98.77 | ©
002 | iOGkE%E | 28205 | 49.43 | 2827.5 | 48.82 0. 07 98.77 | ©
003 | iGkE%E | 2830.5 | 49.45 | 2820.0 | 48.84 0. 05 98.77 | ©
004 | iGEE%E | 98315 | 48.53 | 2820.5 | 48.06 0. 07 99.03 | o
005 | oliGEsR | 98245 | 49.42 | 2822.5 | 48.82 0.07 | 98.79 | o
006 | giokeRn | 98315 | 49.46 | 28205 | 48.85 0. 07 98.77 | 0
007 | g 0CkeRs | 2830.0 | 48.42 | 2828.5 | 47.94 0. 05 99.01 | o
008 | o GERAR | 2828.5 | 49.44 | 2826.5 | 48.85 0.07 | 9881 | o

\] =g 2[This space intentionally
)‘W\iE left blank

5. LR V-RA DRk R-E F-RK 0-Rik. LA RfRAR . RBE. LAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i . BAHE LA | o)

No. Name of Test Items Vibration

1 2 s - !

Pi‘jﬁé’w HER R A RIEF Before R JE After R % P o,
%5 Sample Status RE F#eE| KT Fr#& @, [k | Mass Loss | Residual | 3
Sample Mass ocv Mass ocyv oCcv Other

No. /g A% /g A% /% /% Event

001 | yooordnt | 28305 | 48.84 | 2833.5 | 48.72 0. 00 99. 75 0

002 | iRt | 2827.5 | 48.82 | 2828.5 | 48.71 0.00 | 99.77 0

003 | opelonEn® | 2829.0 | 48.84 | 28310 | 48.73 0.00 | 99.77 | o

004 | o GOEERE | 98295 | 48.06 | 2831.0 | 47.95 0.00 | 99.77 0

005 | sooverci®e | 28225 | 48.82 | 2823.5 | 48.70 0.00 | 99.75 0

006 | sosepriit | 2829.5 | 48.85 | 2830.5 | 48.74 0.00 | 99.77 0

007 | soeve i | 2828.5 | 47.94 | 2830.0 | 47.84 0.00 | 99.79 0

==
008 | sove i | 2826.5 | 48.85 | 2828.5 | 48.74 0.00 | 99.77 0
vF;\, E'l’his space intentionally

left blank

Fid: LR V-RA D-AR R F-RK 0-Rk. LRA. LMK, LA, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 BRI B & A it
No. 4 Name of Test Items Shock
I B B RBRE A gk (M4 biE | s
%5 Sample Status RE | FARBE| RE Fr#& W, /& | Mass Loss | Residual | BL£&
Sample Mass ocv Mass oCvV OCV | Other
No. /g /V /g YAY4 /% /% Event
001 | jeycrriirt | 2833.5 | 48.72 | 2833.0 | 48.72 0.02 | 100.00 | o
002 | oyt | 28285 | 48.71 | 2828.5 | 48.71 0. 00 100.00 | o
003 | oyepain® | 2s3n0 | 4873 | 28315 | 4873 0. 00 100.00 | o
004 | eyt | 28310 | 4795 | 28310 | 47.95 0.00 | 100.00 | o
005 | socrepsin® | 2823.5 | 48.70 | 2823.0 | 48.70 0.02 | 100.00 | o
006 | socveporire | 2830.5 | 48.74 | 2830.5 | 48.74 0.00 | 100.00 | o
007 | soveracin® | 2830.0 | 47.84 | 2830.0 | 47.84 0.00 | 100.00 | o
008 | sooremcin® | 2828.5 | 48.74 | 2828.5 | 48.74 0.00 | 100.00 | o
R P
Hiz: Lok V-IRA DMK R-RA F-RK 0-L#E. RS, LMK, LKA, Ak,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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s : RATA L H | Sk
No. Name of Test Items External short circuit
¥ 8 =38
S5 Mok M#;‘a?@ﬁm/mf;‘i .
Sample No. Sample Status ax. bx em/a°c emperature Other Event
1ICYCTRAEF
— 1CYC Fully charged 07.2 0
1CYC5E & Fu )
002 1CYC Fully charged 57.3 0
1ICYCEE AT ~
003 1CYC Fully charged 57.4 0
ICYCSE AT
004 1CYC Fully charged 57.2 0
y 50CYC5E 4 70 Al
- 50CYC Fully charged 57.0 o
‘ 50CYC52 4 7o Fl
0ae 50CYC Fully charged 57.0 0
50CYCSE TR HL )
007 50CYC Fully charged 07.2 o
50CYCoE A Fn -
008 50CYC Fully charged 56. 8 0
DLFER This space intentionally left

blank

#ix: D-fRMK R-3E F-RK 0-LMIK. BARK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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it 6 BMRA LA | ik
No. Name of Test Items Impact
P £ B AR R ;
585 SR A iy ) HAI £
Sample No. Sample Status ax. =X ern/etc cmperature Other Event
1CYC 50%%¢ 5 )
B 1CYC 50% Capacity 24.9 Y
1CYC 50%& & X
Gl 1CYC 50% Capacity 112. 6 0
1CYC 50% & & c
011 1CYC 50% Capacity 24.8 0
; 1CYC 50%& &
012 1CYC 50% Capacity 24.8 0
. 1CYC 50% &&=
013 1CYC 50% Capacity 101. 4 o
ElW:fﬁfif This space intentionally left

blank

Bix: DR F-AK 0-AMBIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; RAAE LA | 7
No. Name of Test Items Overcharge
R R A HARH
Sample No. Sample Status Other Event
ICYCSE AT
014 1CYC Fully charged Y
_ ICYCSE 4 Fa
015 1CYC Fully charged 0
- 1CYC5EA TR
016 1CYC Fully charged &
_ ICYCEATH
017 1CYC Fully charged Q
50CYCITEAF
018 50CYC Fully charged Q
50CYCSEA TR H
019 50CYC Fully charged o
] 50CYC58 4 Fa H,
020 50CYC Fully charged g
‘ 50CYCTE47n H
021 50CYC Fully charged 2
L)F%F{ This space intentionally left blank

Hix: D-fRAK F-ARAK 0-Rfk. LA,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B5 g ¥R B & AR 5 Sl JBCH,
No. Name of Test Items Forced discharge
SRRy SR A %83
Sample No. Sample Status Other Event
022 1cye 1&‘1{; 1%%12%;?@@‘@ 0
023 1cye chquc 1%%1}?:5@%(& 0
024 1CYC llgjlcl%%iﬁfcfargcd 0
025 1cYC 1}%@ l'jj"s%ib?c?arged 0
026 1cYC IFCJlC fyﬁ%ijfc?arged 0
027 1CYC %i?fl?%iﬁif;rged O
028 1cye lé}acl%%iﬁfcf‘arged 0
029 1CYC 1§§lclgif%ibfc?ar‘ged 0
030 1CYC l&?fl%%ihfc?arged 0
031 1cYe lf*EUYlC fé(?ibiﬁarged 0
032 SOCYCBOFCL:[lC 1%%&?&%(1 0
033 5OCY§5 Or?lc 1%%?&?&@ Y
034 SOC\’g(igflcli}?%iT{fc?arged 0
035 SOCYC5 ()I?Cflcié%iﬁfc?arged O
036 5ocyc501=C§1C§%EzcE§argcd O
037 SOCYCSOF?LTIC 1%%2(0?&'%(1 0
038 50CYC5 Olg}flclgf%iffc?arged 0
039 SOCYC:B OF%LEE%E cEEarged 0
040 5ocyé5 OFCUYlCi? ldtlﬁi( c?arged 0
041 50c3((::5 OrLquL IS;L %E(c?arged 0

L. D-RRAR F—ARLK O-RARAR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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lery due ta ris
or axpission{ , .
- *In case of drop, shock or sim

- : do not continye to use battery ang
Voltage: 43y ; return immediately for examination,
Capaeiiy: 7.8Ah *Only use the original charger ag supplied
Powe r: 340Wh k"%’h batig@daﬁ to risk of fire or explosion,
Manufacnwer:Dt

ok R 45 B Tk



